RECORD MACHINE DETAILS ; DISTRIBUTOR
MODEL
SERIAL No,
DATE of PURCHASE
VOLTAGE
PHASE
CYCLES

QUOTE THIS INFORMATION
WHEN REQUESTING SERVICE
OR SPARES,

STARTRITE

Model PT260

PLANER & THICKNESSER

HANDBOOK
29 E

FOR SALES, SPARES & SERVICE CONTACT:

STARTRITE MACHINE TOOL Co. Ltd.,
Waterside works, Gads hill,
Gillingham, Kent,

ME7 2Z5F, England.

Fhone : MEDWAY (0634) 55122 & 51166
Telex : 985730




CONTENTS

Page 3 Specification

Page 4 General Laycuf

Page 5 Operating Safety Precautions
Page 6 Installation

Pages 6 & 7 Connection to Electrical Supply

Page 8 Guarding & Safety Device

Page 9 Thicknessing Guard & Deflector
Page 9 Adjustment & fixing of Knives
Page 10 Cperating Sﬁrfacer

Page 11 Thicknessing

Page 11 Maintenance
Pages 12-25 Parts List & Illustrati

Wa raeserve the right to change design and specification without notice,
Startrite Machine Tool COo, Led., Waterside Works, Gads Hill,
Gillinghan, Ment, MET 25F, England.

() STARTRITE 1982,

e




SPECIFICATION

Model PT260

Surface Capacity
Combined Table Length
Infeed Table Width
Outfeed Table Width
Rebate Depth
Cutterblock Diameter
Cutterblock Speed
Number of cutters
Thicknessing Depth
Thicknessing Width

Thicknessing Table Length

Feed Speed
Motor Power. 3Phase
lPhase
Length.
g A Width.
Machine Dlmensluns.Helght_
Weight.

-Planer/Thicknesser

=260 mm,
=1000 mm,
-345% mm,
-265 mm,
=15 mm,
=70 mm,
-B000 r.p.m.
=2

=180 mm,
=260 mim,
=560 mm,
=5.TM/min,

=1.1 K.W;
S K.W,

~1000 mm,
600 mm,
=990 mm,;
=1 20Ky,

"

lGl-I "

39%"
13"
Loy"
9

a2 '}4"

?l

lD'j:‘I"

22“

I8 7t /min

L . P g
1.5 H.P.

3o%"
23%"

Fa!

265 lbs.

ALL DIMENSTONS ARE APPROXTMATE.

FOR BEST BRESULTS USE STARTRITE PLANER KNIVES.




TABLE RELEASE LATCH

SURFACE QUTFEED TABLE
*COMEINED CHIP DEFLECTOR & GUARD
. POSITION READY FOR THICKNESSING

SURFACE INFEED TABLE

SURFACE CHIP

THICKENESSING TA
: BLQHH REMOVAL SCALE

FEED CLUTCH CONTROL RAISE /LOWER CONTROL

FOR SURFACE INFEED TABLE

—THICKNESS HEIGHT CONTROL

THICKMESS SCALE

MATNS CABLE ENTRY

FULLY ADJUSTABLE BRIDGE TYPE GUARD
*POSITION WHEN SURFACING

AND NOT REQUIRED
TILTING FENCE

FENCE TILT SLIDEWA‘Y
& LOCKING DEVICE

COMBINED FENCE SLIDEWAY
& REAR CUTTERBLOCE GUARD

RAISE/LOWER LOCKING .|}
¥NOB FOR INFEED TAELE

HBOLTING DOWN HOLES =



OPERATING SAFETY PRECAUTIONS.

BEFDORE ATTEMPTING TO OPERATE THE MACHINE BECCME FAMILIAR WITH THE
CONTROLS AND OFERATING INSTRUCTIONS.

NO PERSON SHOULD OPERATE THIS MACHINE WITHOUT SUFFICIENT TRAINING
A5 TO ITS SAFE AND PROPER OPERATION, OR WITHOUT SUBERVISION AS
MAY BE NECESSARY ( Para.Z? No.903 Woodworking Machinery Regulations

1974 ).

Before starting the machine, check that it is safe to do so,
ensuring that the knives are correctly set and securely fastened
and all necessary adjustments have been completed and all guards
are positioned and securely fixed.

Never make any adjustments while the machine is running. Make sure
the machine has been completely switched off and isolated.

Keep hands well away from the rotating cutterbleock and all mowving
parts.

For short lengths and ends of material te be machined, use a push-
block or stick to feed with. ( Should be made from straight grained
hardwood, notched at feed end to grip material and shaped at other
end to form a comfortable handgrip.

Never operate machine with loose cuffs, exposed bandages etc. which
may become entangled in moving parts. Should a necktie be worn,
prevent ends from hanging loose.

Use only knives that are suitable for the machine and are in good
condition for the work inm hand. Knives that are blunt are unsafe to

use and shculd be re-ground or replaced.

When machining long lengths of material, roller supports or trestles
should be used to support overhanging weight of material.

Always keep working area around the machine free from waste
chippings and.cther gbstructions. ’

When leaving machine unattended, make sure that the starter and
isolator ( if fitted ) are in the '"OFF' poasition.




INSTALATION

IMPORTANT: DO MNOT LIFT OR MOVE MACHINE BY TABLES AS THIS MAY CAUSE

MIS-ALIGNMENT OF TABLES.

Site the machine with adequate working space around
proper cperation without obstruction.

it so as to ensure

Where possible,choose a position that offers minimum risk of the operators

attention being distracted while using the machine.

Take adwantage of any

natural light avialable and adeguate artificial lighting over the

whole working area.

The floor around the machine must have a level, non-slip surface

free of any feature which may create a hazard. To comply with the
Woodworking Regulations the machine should be anchored with fixing
bolts (not supplied) through the bolting down heles in the feet of the

machine, Before anchoring the machine to the floor,

place packing

under feet to ensure that it stands firmly and without wobble.

CONNECTION TO THE ELECTRICITY SUPPLY.

SINGLE FHASE.

IMPORTANT: Check that the machine is suitable
for the electricity supply.At all times,ensure
that the machine is isclated froem mains supply
before making any electrical gonnectiens or
adjustments.

IMPORTANT: IN ALL CASES THE MACHINE MUST BE
EFFECTIVELY EARTHED.

Recommended cable size: 1.5 mm'
Fuse rating: 13 amp.

At the side of the machine remove electrical caver
plate by means of one screw (see Fig.2).Pass supply
lead through gable entry gland in cover plate and
link live supply lead to terminal L1, neutral
supply lead to terminal W and eapth lead to
terminal B ([see Fig.3) .Replace alectrical cover
plate and tighten gland nut.

Connection can be made to a 13 amp ring main
cireuit, (by simply wiring the supply leads to a
13 amp fuse as shown in Fig.l.)Local
regulations and/or cperating conditions may
require alternative methods to be adopted.

YELLOW/
GREEN

HH

COLOUR CODE
LIVE (L) - BROWN
|NEUTRAL (N} - BLUE
EARTH (E) - YELLOW/
GREEN
MATNS IN SUPPLY
i {1 PHASE)

BROWN




MAINS SUPPLY
{3 PHASE)

~

CONNECTION TO ELECTRICITY SUPPLY (CONTINUED).

THREE PHASE.

At side of machine remove electrical cover plate BLACK

by means of one screw (see Fig.2). Pass supply
lead through cable entry gland in cover plate and,
link live supply leads to terminals L1l,L2,L3,
and earth to terminal E(see Fig.3a). Replace
electrical cover plate and tighten gland nut. |

T WA

bt

lml.“;rf‘
WiE/
5%

) e

A,
i

] A

The supply lead should be protected by
s0lid or flexible conduit to a suitable
isoclater. Check local regulations and
operating conditions as required.

A three phase motor may run in either
directicn, therefore, check that

IMPORTANT:IN ALL CASES THE MACHINE
MUST BE EFFECTIVELY EARTHED.

cutterblock rotates clockwise as ] Eg Fig.3a.
shown in Fig.4. If necessary,
interchange any two of the supply
leads to reverse rotation.

!f,j?*ﬁﬁf“\x
Both single and three phase motors are @ @
protected by the contacter which
incorporates an overload release. Fig.4,
Should overload take place during operation due to work load or feed
being too heavy for the motor to accomodate,the overload units trip will
release and stop motor automatically.Allow 30-60 seconds before re-starting
in normal way (this allows heater coils te ceol).Care should be taken
to ease the load or feed condition so as not to overload the motor again.

IMPORTANT: The service of a competent electrical engineer must be cbtained
if there is any doubt on any point regarding electrical installation.

st MOTOR OVERLOAD UNIT OVERLOAD UNIT

St F/L AMPS AMPS RANGE PART No's.
24041 /50Hz 8.0 8.0 - 12,0 47HOL1L
415 /3 /50H= 2.6 2.7 = 4.2 4THOLO8




GUARD & SAFETY DEVICE.
BRIDGE TYPE CUTTERBLOCK GUARD FOR USE ON ALL SURFACING OPERATIONS

SURFACING:

Keep cutterblock guard within
10 mm above material and as
close as possible to fence
{see Fig.35)

Hag. 5.

EDGING:

Keep cutterblock guard as close
as possible to the table and
within 10 mm from material = g5
{see Fig.&) SBIERIE :

Fig.6.

BEVELLIMNG:

Keep cutterblock guard as close
as possible to both table and s
material (see Fig.7) P T

Fig.7.

SAFETY HOLDING DEVICE ,USE WHEN REBATING & WHEN BRIDGE GUARD IS5 WNOT SUITABLE.

REBATING:

Secure safety heolding device into
holder and apply pressure springs
as shown in Fig.8.

If required wooden facing pads can
be fitted to the pressure springs *
using the screw holes provided.

s shown in Fig. 8Aa.

e TR S
A e e s R S e




THICKNESSING GUARD & DEFLECTOR

For operation position move
fence back. Release table latch
(see Fig.9.).Lift table into
vertical position as shown.

It will then be possible to
swing guard/deflector over
until it comes to rest on

the infeed table,

IMPORTAMT: Care should be
taken that guard/deflector
is not maladjusted and fouls
cutterblock,

A self operating anti-kick back
device is fitted prior to the feed
roller allowing material to pass
in a forward direction only (see
Fig.ld) ,eliminating any rejection.
This device makes 1t extra safe
when machining one or more pieces
of material at one time.

ADJUSTMENT & FIXING OF KNIVES.

For perfect machining, the two
knives must be in alignment to
each other and the same height as
the outfeed table. This ean be
carried out as fellows:-

Release knife wedge retaining
screws (see Fig.ll) with 10 mm
wrenehs supplied. The knives being
spring leaded will automaticaly
ittt out of sloft and above table.
After selecting the uppermost
polint, the knives can be held down
with a pieee of flat hardwood to
the same height as the outfeed
table {see Fig.lZ).Holding the
knife down firmly the retaining
screws can be re-tightened,
starting with the centre cne and
working outwards.Care should be
taken that the edge of the knife
is set with a clearance to the
edge of the outfeed table (see
Fig.ll}) for rebating.

TABLE
RELEASE LATCH

GUARD/
DEFLECTOR

Fig.9:Final operational positien.

_ ANTI-KICK
. BACE, DEVICE

DIRECTION
OFSFEED

Fig.la

RETAINING
SCREWS

TARBLE EDGE

Fig, 12



OPERATING SURFACER.

PURERCTIES @ DIRECTION

Examlne material to ensure that OF FEED

it is perfectly clean and free

from any embedded flint,nails

etc.Otherwise this will have a

serious effect on the kniwves.

Only the minimum amcunt of cut

to take out all the irregularities

in the surface should be made.

This amount can be set by releasing
‘locking handle (see Fig.l13,page.l0.)

© And setting the amount of material

to be removed against scale using
infeed contreol.Finally lock into

position with locking handle.Now that -
the material is ready to be machined,

place material on infeed table and

hold tightly abainst fence.Pass

over cutterblock and onto outfeed

table at the rate of 5.7 metres/l8,7

feet per minute for best results. |
(see Fig.5 page B for correct guarding) Eic.13)

TILT
SLIDEWAY &
LOCKING DEVICE

s
¥ INFEED TABLE
(@ LOCK

EDGING/SQUARING

Set fence at 90°to tables and lock securely.Proceed as for surfacing

but ensure that material surface is held firmly flat against fence prior
to cutterblock.After passing cutterblock the material will seat sguarely
between fence and tables. (see Fig.6 page B for correct guarding).

BEVELLING:

As for edging,adijust fence to required angle by means of tilt
slideway and locking securely(see Fig.l13) ,and(Fig.7,page 8 for correct
guarding) .

REBATING:

Before Rebating,check that kniwves are correctly set for this operation

{see Figs.ll & 12 page 9).The fence should be moved across table and set
to required rebate width.Measurement is taken from the corner of the blade.
For depth lower infeed table to required amount as for surface planing

and edging. (see Fig.8,page 8 for correct setting of safety device).

IMPORTANT:

For all hand feed operations carried out above tables.NEVER

feed faster than cutterblock can accomodate.This will be noted by a
decreased tone of speed.Performance will vary according to condition
of knives,machinability,width and thickness of chip removal of material
and feed speeds.

10



THICKNESSING.

Prepare machine for thicknessing as
illustrated in Fig.9 page 9.Check
the thickness of material and set
thicknessing table by rotating
thicknessing height control (see
Fig.l4)to the reguired amount,

then lock in place,as shown

using leocking knob.Should the
amount of chip removal be greater
than Smm, two or more passes will have
to be made.To start the automatic
feed engage clutch control(see Fig.l4a)
which will set the feed rollers in
motion.Enter material into thicknessing
aperture pushing forward until the

feed rollers take over the power feed.
Long lengths of material must be
supported either by hand, roller cor
trestle,to eliminate owverhang drag.

Should the feed have to be stopped
during operation,oxr when finished
with,disengage clutch into

locked position.

TABLE LOCK

To ensure smooth power feeding
the thicknessing table must

be kept polished at all times,
Waxing occasionally may also

be required. certain operational
conditions may require the feed
roller tension springs(found
directly below rollers) to be
adjusted accordingly.

MAINTENANCE.

All bearings are sealed-for-life and require no further lubrication.
Pericdically,blow out with air all dust and chippings, wiping clean
all moving parts and lightly oil with a cloth.Particular attention

should be given to the table movements, And driving chains which can
be found on removing the drive gear-cover.

IMPORTANT :Isolate machine from mains
supply before removing cover.

Eoth driving chains are fitted with self-adjusting
tensioning devices and require no further
attention.The belt should be replaced

when showing signs of wear or slipping
during operation.

Belt tension is adjusted by slackening off
nut at the rear of jockey pulley assembly
and moving out towards end of slot to
tension required, then re-tighten nut.

A good guide as to the correct belt
tension is that it should be possible to
give the vee-bhelt a gquarter twist midway
between pulleys using thumb and forefinger
only (see Fig.15).

11



THICKNESSING TABLE/RISE AND FALL ASSEMBLY.

ITEM PAR'].;' NUMBER AND DESCRIPTION No. OFF
BO M&BBES Thicknessing Table Side Plates 2
Bl SM1943 Thicknessing Table ]
B2 Soc Csn/k. Scw.M5 x 8LG 8
83 Plain Washer M8 4
84 shakeproof Washer M8 4
a5 Hex.Hd.Scw M8 x 25LG 4
1) 5M1454 Table Column 1
87 MG688T Column Casting 1
88 Sel-lok Pin,Dia %" x %" LG 2
g9 2715 Mitre Gear (plain} 2
90 Compo Bush SNO30 x 4" 2
g1 Needle Thrust Race. NTA 815 1
92 2609 Thrust Washers 2
93 Soc. Cap. Scw. M6 x 55LG 2
94 Lock Nut. M1é 2
95 MEELY  Studding ]
96 MEH23 Handwheel Shaft 1
97 MEEESE Locking Collarx I
=] Hex.Hd,S5cw. MLO % 25LG 2
99 MEBEY  Handwheel 1
loo Self-Locking MNut,M1E 1
1ol Plain Washer Mlé I
102 Black HandKnob Mlo., 6687/52 1
1o3 Shakeproof Washer MO 4
104 Plain wWasher Mlo 4
105 Hex.Hd.Sew. MlO x 251G 4
o6 Full HNut MEB L
107 Woodruff Key.606 1
lo8 M&824 Leocking Bar 1

12



THICKNESSING TABLE/
RISE AND FALL ASSEMBLY




FENCE ASSEMBLY.

ITEM

120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138

PART NUMBER AND DESCRIFPTION

Black Hand Knob Ml0.&6687/52
SML497 Fence
Hex. HA. Screw MB x 12LG
Self-locking Nut ME
Plain Washer M8 Form'A'
Shakeproof Washer M8
M&843 Fence Pivot Link
Hex.Hd. Screw MB x 1l6LG
Wing Nut M3 (Plated)
Hex.Hd. Screw MG x 30LG
Plain Washer Mé Form 'A'
MBEB1B ERoller
Full Nut M&
Shakeproof Washer Ma
MBEETI Stud
MEBYZ  Clamp Block
SM1498 Fence Carrier/Guard
Coach Bolt MB x 25L3
M7309 Clamp Plate

14

Mo, OFF

H R b bo Bk O B RSB RO RO DR RS B



ATEWISSY 3IN34

15



INFEED TABLE ASSEMBLY.
PART NUMBER AND DESCRIPTION

ITEM

230
231
232
233
234
235
236
237
238
239
240
241
242
243
244
245
246
247
248
249

250

251

SM1488 Infeed Table

SM1446
MEEB34
MeE47

SM1261

MEE36

M&EE38

ME8T5

MEBTT

Hex,.Hd.Screw MLO x 30LG
Shakeproof Washer MLO
Flain Washer Form'A'M1O
Tahle Pivot

Torsion Bar

Spacer

Hex,Hd. Screw MLO x 40L0
Hex.Full Nut M1lO

Handle

Locknut M1O

Hex Hd Screw M& x 30LG
Bush

Infeed Pivot Handle
Cheese Hd.Screw M& x 8L

‘Infeed Indicator Bar

Hex.Hd. Screw M6 x 1lOLG
Hex.Hd. Screw M6 x 451G
Hex Nut MA.

Pointer

Handle l306/F MIO
Shakeproof Washer MG

FEED OFF TABLE ASSEMBLY.

260
261
262
263
264
265
266
267
268

SM1447

MES66

MEHE3

Feed Off Table

Starlock Washer Bmm Dia

Hinge Bar

Compression Spring. 163408

Table Latch

Locknut M8

Hex.Hd.Sgrew M8 x 351G
Plain Washer Foxm 'A' MB
Self-Locking Nut M8

16

No. OFF

el el e el el N T SR R, S

el e e e el E



INFEED TABLE ASSEMBLY

2610
J

FEED OFF TABLE ASSEMBLY

17



DRIVE ASSEMBLY

ITEM

LU o L T o T W 2 BT N U N,

18

33

PART NUMBER AND DESCRIPTICN

SM1494
MEEL14

MEB30

MeB17
MEE1D
MEEZ2E

MEB29

M&e827

" MeB15

5M1452

MEB1E

ME874

MEE48
MEB11

Idler Pulley
Cutterblock Pulley
Hex.Hd. Screw M8 x 12LG

~Plain Washer M8 Form'A'

Shakeproof Washer M8 Form'A'
Soc. Set. Screw M6 x BLG
Sprocket (34T)

Extension Spring AQ331l6
Tensicon Bar !
Spindle

Locknut MB

Plain Washer Form'A'M5
Hex.Hd.Screw M5 x lBLG
Compo Bush SNOOS x ¢
Platewheel (57T)

Chain 1N'Simple Bmm Pitch 84 Links’

Chain IN'Simple 8mm Piteh BB Links
Sprocket (2IT)

'D' Ring 1691-84

Feed drive Roller
Motor Pulley

Vee Belt HY-T SPZ1137
Extension Spring aQ3332
Feed Support

Handle 1306/FM10
Ten=sion Reollexr
Hex.Hd.Screw M6 x 20LG
Full NHut M&

Spacer |

Locknut g"Whit

Compo Bush- SNOOS x %"
Hex.Hd.Screw M5 x 25LG
M1O Locknut

Shakeproof Washer M5

Shoulder Screw &"Dia x 1"LG - ¥'"Wnit

Compo Bush SNO3O % %"

Shoulder Scraw %¥"Dia x 14"LG-%"whit

Guard Cover PBillar
Feed Engage Ear

18

No, OFF

HRERE TP WNERNNROE P B R R M W 0 b bR D W T o e





